



# Alekh

## PLASTICS TESTING CENTRE

F-94-95, RUDRAKSHA-II, JASHODANAGAR MEHAMDABAD HIGHWAY,  
VATVA, AHMEDABAD: 382445. TEL-FAX : 79-25830445,  
E-Mail: alekh\_plastics@yahoo.com; alekhplastics@gmail.com www.alekhtestingcentre.com

Doc.No: F/RPT/01  
Page no: 1 of 1

### TEST REPORT

URL no: TC620919000000153P

No: TR/19-20/1252

Issued to: M/s. Deeya Panel Products Pvt. Ltd.

GIDC Estate,  
Ankleshwar

Date: 14/04/2019

Date of receipt: 30/03/19

Date of completion: 13/04/19

Sampling by: Customer

Sample details: Regenerated plastics sheet (as stated by the party)

Sample Packing: Loose

Mode of delivery: By courier

Your reference: Received by courier on 30/03/19.

### Test result

Sample	Test Property	Unit	Test method	Test value
18mm sheet	Density	g/cc	IS:13360 Part 3 Sec1	1.02
	Flammability-horizontal	UL rating	IS: 13360 Part 6 Sec5	HB
	Flexural strength*	MPa	IS: 13360 Part 5 Sec7	10.8
	Compression strength*	kg/cm <sup>2</sup>	IS:13360 Part 5 Sec8	>120
	Thermal resistance*	---	At 80°C/30min	No effect
	Water absorption*	%	IS: 13360, Part 8 Sec1	0.2
	Chemical resistance*	---	With 10% HCl/24hr	No effect



ACCREDITED  
Certificate no: TC-6209

Authorised Signatory  
B. R. Phadnis  
Chief Executive

*N.B.: No liabilities are accepted, whatsoever, for this test report. Valid only for the sample tested. Not for publication. Not for legal purpose. The tests marked with an\* are not accredited by NABL. # marked tests are outsourced from NABL accredited lab.*

END OF REPORT